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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 PEAK OUTPUT POWER
RESULT: Pass

5.1.3 6DB BANDWIDTH AND 99% BANDWIDTH
RESULT: Pass

5.1.4 CONDUCTED SPURIOUS EMISSIONS
RESULT: Pass

5.1.5 POWER SPECTRAL DENSITY
RESULT: Pass

5.1.6 SPURIOUS EMISSION
RESULT: Pass

5.1.7 CONDUCTED EMISSIONS
RESULT: Pass
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1. General Remarks

1.1 Complementary Materials

None.

2. Test Sites

2.1 Test Facilities

MRT Technology (Suzhou) Co., Ltd.

D8 Building, Youxin Industrial Park, No.2 Tian'edang Rd., Wuzhong Economic
Development Zone, Suzhou, China

The used test equipment is in accordance with CISPR 16 for measurement of radio
interference.

The Federal Communications Commission has reviewed the technical characteristics
of the radiated and conducted emission facility, and has found these test facilities to be
in compliance with the requirements of section 2.948 of the FCC rules. The description
of the test facility is listed under FCC registration number 809388.

The Industry Canada has reviewed the technical characteristics of the radiated and
conducted emission facility, and has found these test facilities to be in compliance. The
description of the test facility is listed under chambers filing number 11384A.
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
Conducted Emissions
. Cali. Cali. Due
Instrument Manufacturer|Type No. [Serial No. Interval |Date
EMI Test Receiver R&S ESR7 101209 1 year 2015/11/07
Two-Line V-Network R&S ENV216 101683 1 year 2015/11/07
Two-Line V-Network R&S ENV216 |101684 1 year 2015/11/07
Temperature/ Meter |\ et [TH101B |SR2-01 1year  |2015/11/14
Humidity
Radiated Emission
Spectrum Analyzer Agilent N9010A MY5144016A |1 year 2015/10/09
Preamplifier MRT AP01G18 |1310002 1 year 2015/10/06
Loop Antenna Schwarzbeck [FMZB1519 |1519-041 1 year 2015/11/08
TRILOG Antenna Schwarzbeck [VULB9162 |9162-047 1 year 2015/11/08
Broad-Band Horn Schwarzbeck [BBHA9120D[9120D-1167 |1 year  |2015/11/08
ntenna
Broadband Horn Antenna |Schwarzbeck |[BBHA9170 |9170-549 1 year 2016/01/05
pomperature/Aumidly lanymetre  [TH101B |AC1-01 1year  [2015/11/15
Conducted Test Equipment
Spectrum Analyzer Agilent N9020A MRTSUEO06106(1 year 2016/04/23
oo8 Wideband PowerIgoonton 55006 MRTSUE06109|1 year  |2015/10/15
pemperature/Humidly |anymetre  [TH101B [TR3-01 1year  [2015/11/14

2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is
performed outside the United States, to equivalent nationally recognized standards

organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or
according to manufacturer’s specifications. Additionally all equipment is verified for
proper performance on a regular basics using in house standards or comparisons.
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2.5 Measurement Uncertainty

Table 2: Measurement Uncertainty

Measurement Type Frequency Uncertainty
Antenna Port Conducted Emission <1GHz +0.39dB
> 1GHz +0.68dB
Radiated Emission 30MHz - 1GHz 15.34dB
> 1GHz 15.40dB




A TUVRheinland®

Produkte

Products
Prifbericht - Nr.: 15080186 001 Seite 7 von 56
Test Report No. Page 7 of 56

3. General Product Information

3.1 Product Function and Intended Use

The EUT (Equipment Under Test) is a Wi-Fi module. And the module was
soldered on the USB dongle which is just used for the test.

For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Kind of Equipment Wi-Fi module
Type Designation WF43

Wireless Standard 802.11b/g/n(HT20)
Operating Frequency band 2412 — 2462MHz
Channel Separation 5MHz

Modulation DSSS, OFDM
Antenna Type PCB antenna
Antenna Gain 0.5dBi

Operation Voltage DC 3.3V

Table 3: Carrier Frequency of Wi-Fi

Frequency Band Channel No. Frequency Channel No. Frequency
1 2412 MHz 7 2442 MHz
2 2417 MHz 8 2447 MHz
3 2422 MHz 9 2452 MHz

2400 — 2483.5 MHz 4 2427 MHz 10 2457 MHz
5 2432 MHz 11 2462 MHz
6 2437 MHz
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3.3 Independent Operation Modes

The basic operation modes are:

A. On
1. Wi-Fi mode
a. Transmitting
i. Low Channel
ii. Middle Channel
ii. High Channel
b. Receiving
B. Standby
C. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram

- PCB Layout - Instruction Manual
- Photo Document - Rating Label
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level.
The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to
the procedures in ANSI C63.10: 2013.

Software used for testing: wl.exe

This software was running on the laptop computer connected to the EUT. It was used
to enable the test operation modes listed in section 3.3 as appropriate for conducted
test.

Mode Data Rate (Mbps) Worst Case
802.11b 1,2,5, 11 1 Mbps
802.11g 6,9, 12, 18, 24, 36, 48, 54 6 Mbps

802.11n(HT20) | 6.5, 13.0, 19.5, 26.0, 39.0, 52.0, 58.5, 65.0 (MCS0 ~ MCS7) 6.5 Mbps

All modes of operation and data rates were investigated, but only worst case data rata
was executed for all test requirements.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested together with the following accessories:

Description | Manufacturer Part No. S/N
Laptop DELL PP11L QDS-BRCM1017
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4.4 Countermeasures to achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as
described in the Constructional Data Form or the Technical Construction File. No
additional measures were employed to achieve compliance.
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass
Test standard : FCC Part 15.247(b)(4) and Part 15.203

RSS-Gen Clause 6.7
Limit The use of antennas with directional gains that do

not exceed 6dBi

According to the manufacturer declared, the EUT has one PCB antenna, the directional
gain of antenna is 0.5dBi and the PCB antenna is designed with permanent attachment
and no consideration of replacement. Therefore the EUT is considered sufficient to
comply with the provision.
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5.1.2 Peak Output Power

RESULT:

Test date
Test standard

Basic standard

Limit
Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2015-08-01

FCC Part 15.247(b)(3)

RSS-247 Clause 5.4(4)

ANSI C63.10: 2013

Clause 9.1 of KDB 558074 v03r03
1w

Shielded room

Low/ Middle/ High
A.l.a

25C

52%

101kPa

Pass

Table 4: Test result of Peak Output Power of Wi-Fi (802.11b)

Channel Channel Frequency Peak Output Power Limit
(MHz) (dBm) (dBm)
Low Channel 2412 11.32 30
Middle Channel 2437 12.31 30
High Channel 2462 11.77 30
Table 5: Test result of Peak Output Power of Wi-Fi (802.11g)
Channel Frequency Peak Output Power Limit
Channel (MHz) (dBm) (dBm)
Low Channel 2412 19.26 30
Middle Channel 2437 19.52 30
High Channel 2462 19.16 30
Table 6: Test result of Peak Output Power of Wi-Fi (802.11n)
Channel Frequency Peak Output Power Limit
Channe| (MHz) (dBm) (dBm)
Low Channel 2412 19.12 30
Middle Channel 2437 19.10 30
High Channel 2462 19.03 30
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5.1.3 6dB Bandwidth and 99% Bandwidth
RESULT: Pass
Date of testing : 2015-08-01
Test standard : FCC Part 15.247(a)(2)
RSS-247 Clause 5.2(1)
Basic standard : ANSI C63.10: 2013
Clause 8 of KDB 558074 v03r03
Clause 6.6 of RSS-GEN (=500KHz for
6dB Bandwidth
Kind of test site : Shielded room
Test setup
Test Channel : Low/ Middle/ High
Operation Mode : A.l.a
Ambient temperature : 25C
Relative humidity : 52%
Atmospheric pressure : 101kPa

Table 7: Test result of 6dB & 99% Bandwidth of Wi-Fi (802.11b)

Channel 6dB Bandwidth | 99% Bandwidth
Channel | o lency (MH2) (MHz) (MH2)
Low Channel 2412 10.12 14.942
Mid Channel 2437 10.12 14.948
High Channel 2462 10.12 14.956

Table 8: Test result of 6dB & 99% Bandwidth of Wi-Fi (802.11g)

Channel 6dB Bandwidth | 99% Bandwidth
Channel | /o quency (MH2) (MHz) (MHz)
Low Channel 2412 16.44 16.459
Mid Channel 2437 16.45 16.451
High Channel 2462 16.45 16.454

Table 9: Test result of 6dB & 99% Bandwidth of Wi-Fi (802.11n)

Channel 6dB Bandwidth | 99% Bandwidth
Channel |0 hlency (MHz) (MHz) (MH2)
Low Channel 2412 17.64 17.625
Mid Channel 2437 17.63 17.607
High Channel 2462 17.62 17.609

For details refer to following test plot.
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Test Plot of 6dB & 99% Bandwidth measured of 802.11b mode

Low Channel

Agilent Spectrum Analyzer - Occupied BW

g | rRF [soe oac | ] SENSE:INT| SOURCE OFF ALIGN AUTD 05:04:09 PM 1 30, 2015

Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: Nene Trace/Detector
) Trig: Free Run Avg|Hold:>10/10

#IFGain:Low #Atten: 10 dB

Radic Device: BTS

Mkr1 2.47148 GHz
Ref 13.50 dBm --- dBm

Clear Write

—
Average
——
Max Hold
™ I
Center 2.412 GHz Span 40 MHz |
#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms
Min Hold

Occupied Bandwidth Total Power 17.7 dBm
14.942 MHz

Transmit Freq Error -4.418 kHz OBW Power 99.00 %
x dB Bandwidth 10.12 MHz x dB -6.00 dB

IJISG

Middle Channel

Agilent Spectrum Analyzer - Occupied BW
T T SENSE!INT| SOURCE OFF ALTGN AUTO 05:06:13 P Jul 20, 2015
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio 5td: None Trace/Detector

] Trig: Free Run Avg|Hald:>10/10
#IFGain:Low #Atten: 10 dB Radio Device: BTS

Mkr1 2.47148 GHz
Ref 13.50 dBm -—- dBm

Clear Write

Center 2.437 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms

Occupied Bandwidth Total Power 17.8 dBm
14.948 MHz

Transmit Freq Error -17.313 kHz OBW Power 99.00 %
x dB Bandwidth 10.12 MHz x dB -6.00 dB
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High Channel

Agilent Spectrum Analyzer - Occupied BW
L N T
Marker 1 --- Hz

Ref 13.50 dBm

Center 2.462 GHz
#Res BW 100 kHz

Occupied Bandwidth

14.956 MHz

Transmit Freq Error -16.091 kHz QBW Power 99.00 %
x dB Bandwidth 10.12 NMHz x dB -6.00 dB

SENSE!INT| SOURCE OFF ALIGN AUTO 05:07:34 PM Jul 30, 2015

] Trig: Free Run Avg|Hold:>10/10
#IFGain:Low

Center Freq: 2.462000000 GHz Radio 5td: None TracelDetector

#Atten: 10 dB Radie Device: BTS

ClearWrite

Span 40 MHz
#VBW 300 kHz Sweep 3.867 ms

Total Power 17.7 dBm

|
Average
|
Max Hold
—
Min Hold
——
Detector

Peak»

Auto Man




A TUVRheinland®

Produkte

Products
Prifbericht - Nr.: 15080186 001 Seite 16 von 56
Test Report No. Page 16 of 56

Test Plot of 6dB & 99% Bandwidth measured of 802.11g mode

Low Channel

Agilent Spectrum Analyzer - Occupied BW

e | R [sne oac [ ] SENSE:!INT| SOURCE OFF ALIGN AUTO 05:09: 17 PM Jul 30, 2015
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None Trace/Detector
=) Trig:Free Run Avg|Hold:>10/10

#IFGain:Low " #Atten: 10 dB Radie Device: BTS

Ref 13.50 dBm

ClearWrite

Average

Max Hold

Center 2.412 GHz Span 40 MHz

#Res BW 100 kHz #/BW 300 kHz Sweep 3.867 ms Min Hold

Occupied Bandwidth Total Power 17.5 dBm

16.459 MHz

Transmit Freq Error -3.183 kHz OBW Power

x dB Bandwidth 16.44 NHz x dB

Middle Channel

Agilent Spectrum Analyzer - Occupied BW
e | R [sne oac [ ] SENSE:!INT| SOURCE OFF ALIGN AUTO 05:09:52 PM Jul 30, 2015
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Trace/Detector
] Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 10 dB Radio Device: BTS

Ref 13.50 dBm

ClearWrite

Average

Center 2.437 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms

Occupied Bandwidth Total Power 17.7 dBm
16.451 MHz

Transmit Freq Error -7.591 kHz OBW Power
x dB Bandwidth 16.45 NMHz x dB
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High Channel

Agilent Spectrum Analyzer - Occupied BW
e | R [sne oac [ ] SENSE:!INT| SOURCE OFF ALIGN AUTO 05:10:35 PM Jul 30, 2015
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Trace/Detector
] Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 10 dB Radio Device: BTS

Ref 13.50 dBm

ClearWrite

Center 2.462 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms

Occupied Bandwidth Total Power 17.8 dBm
16.454 MHz

Transmit Freq Error -7.958 kHz QBW Power 99.00 %
x dB Bandwidth 16.45 NHz x dB -6.00 dB

|
Average
|
Max Hold
—
Min Hold
—
Detector

Peak»

Auto Man
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Test Plot of 6dB & 99% Bandwidth measured of 802.11n mode
Low Channel

Agilent Spectrum Analyzer - Occupied BW
e | R [sne oac [ ] SENSE:!INT| SOURCE OFF ALIGN AUTO 05:14:09 PM Jul 30, 2015
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None Trace/Detector
] Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 10 dB Radio Device: BTS

Ref 13.50 dBm

ClearWrite

Average

Center 2.412 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms

Occupied Bandwidth Total Power 17.6 dBm
17.625 MHz

Transmit Freq Error =-10.742 kHz OBW Power
x dB Bandwidth 17.64 NHz x dB

Middle Channel

Agilent Spectrum Analyzer - Occupied BW
( [ rRF S0 ac | ] SENSE:INT | SOURCE OFF ALIGHAUTO 10:41:20 AM Jul 31, 2015
Ref Value 13.50 dBm Center Freq: 2.437000000 GHz Radio Std: None Trace/Detector
[ Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 10 dB Radlio Device:BTS

Ref Offset 13.6 dB
Ref 13.50 dBm

Center 2.437 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep Sms

Occupied Bandwidth Total Power 16.1 dBm
17.607 MHz

Transmit Freq Error -20.801 kHz OBW Power
x dB Bandwidth 17.63 MHz x dB
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High Channel

Agilent Spectrum Analyzer - Occupied BW
I T T SENSEINT] SOLRCE OFF ALIGH ALTO
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz

[ Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 10 dB

10:42:29 AM Jul 31, 2015
Radio Std: Nl:,ne Trace/Detector

Radio Device: BTS
Ref Offset13.5 dB
Ref 13.50 dBm

Center 2.462 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5ms
Occupied Bandwidth

17.609 MHz

Total Power 16.5 dBm

Transmit Freq Error -23.255 kHz OBW Power
x dB Bandwidth 17.62 MHz

99.00 %
x dB -6.00 dB

IMSG

[@ STATUS
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5.1.4 Conducted Spurious Emissions

RESULT:

Date of testing
Test standard

Basic standard
Limit

Kind of test site

Test setup

Test Channel
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

2015-08-01

FCC part 15.247(d)

RSS-247 Clause 5.5

ANSI C63.10: 2013

20dB (below that in the 100kHz bandwidth within
the band that contains the highest level of the
desired power)

Shield room

Low/ Middle/ High
Ala

25C

52%

101kPa

For details refer to following test plot.
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Test Plot of Conducted spurious emissions measured of
802.11b mode

Low Channel

Agilent Spectrum Analyzer - Swept SA
sog ac || SENSE:INT| SOURCE OFF

' Mark
Marker 3 14.100595000000 GHz ) Avg Type: Log-Pwr sl
PNO: Fast () T1hg: FreeRun Avg|Hold:> 10110
-+ ;
IFGain:Low EAtten: 10 dB

Select Marker’

Ref Offset 135 dB
Ref 13.50 dBm

r3

Stop 25.00 GHz
#VBW 300 kHz Sweep 2.386 s (2001 pts)
MKR MODE TRC SCL Ed hd FUNCTION FUMCTION WIDTH FUNCTION WALLUE -
1 INEEEEE 5.366 GHz 67105¢Bm| | [ |
2 INNEREE 9.343 GHz 86925dBm| [
3 14.101 GHz £5243dBm| [ :
4 - ] Properties»
5
3 —
7
3
9 More
10 10f2
<11 | A Y A, -
< b3
IMSG %STATUS

Middle Channel

Agilent Spectrum Analyzer - Swept SA
g [ RF (S0 aAac [ | SENSE:INT| SOURCE OFF ALIGN AUTO 07:49:44 PM 1130, 2015 Marker
Marker 3 17.496515000000 GHz . Avg Type: Log-Pwr
PNO: Fast 0 1rig:FreeRun Avg|Hold:> 10110
IFGain:Low #Atten: 10 dB

Ref Offset 13.5 dB
Ref 13.50 dBm

=

Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.386 s (2001 pts)

MEKR MODE TRC SCL ES hd FUNCTION FUMCTION WIDTH FUNCTION WVALUE ~
1 INEEEEE 6.304 GHz 66056¢BmMm| | [ 0000000 |
2 INNEEER 10.280 GHz 67307dBm| [ ]

o N [1] 17.497 GHz $3366dBm[ [ [ ]
S N A

4 Properties
5
8
7
8
9
10
11 I ! | [
< >
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High Channel

Agilent Spectrum Analyzer - Swept SA
2/ RF EEEE SENSE:INT| SOURCE OFF ALIGN AUTO 08:01:53 PM Il 30, 2015
Marker 3 14.025685000000 GHz . Avg Type: Log-Pwr

PNO: Fast 0 1rig:FreeRun Avg[Hold: 10110
IFGain:Low #Atten: 10 dB

Marker

Ref Offset 13.5 dB
Ref 13.50 dBm

Stop 25.00 GHz
#VEW 300 kHz Sweep 2.386 s (2001 pts)

MKR MODE TRC SCL FUNCTION

N [1]f] 5711 GHz £5.! 256 dBm| |

FUNCTION %IDTH FUNCTION WALUE

-~

Properties
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Agilent Spectrum Analyzer - Swept SA
RF 50 &

SENSE:INT| SOURCE OFF

ALIGH AUTC 06:22:05 PM Jul 30, 2015

F/—

Marker 1 2.400000000000 GHz
PNO: Fast )
IFGain:Low

Trig: Free Run
#Atten: 10 dB

Ref Offset 135 dB
Ref 13.50 dBm

Center 2.40000 GHz

#Res BW 100 kHz #VBW 300 kHz

Avg Type: Log-Pwr
Avg|Hold:> 10110

Mkr1 2.400 00 GHz
-46.194 dBm

Span 60.00 MHz

Marker

Select Marker’
1

Normal
I
Deilta
I

FixedD|
I
Off
——
Properties»

Sweep 5.867 ms (2001 pts) %

MSG EESTATUS

Agilent Spectrum Analyzer - Swept SA

od R Js0a ac |

SENSE:INT| SOURCE OFF

ALIGH AUTC

Marker 1 2.483500000000 GHz
PNO: Fast )
IFGain:Low

Trig: Free Run
#Atten: 10 dB

Ref Offset 135 dB
Ref 13.50 dBm

Avg Type: Log-Pwr
Avg|Hold:> 10110

Mkr1 2.483 50 GHz
-61.115 dBm

(SN P

Center 2.48350 GHz

#Res BW 100 kHz #VBW 300 kHz

Span 80.00 MHz

Marker

Select Marker’
1

Normal
I
Deilta
I

FixedD|
I
Off
——
Properties»

|
More

Sweep 7.733 ms (2001 pts) %
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Test Plot of Conducted spurious emissions measured of
802.11g mode

Low Channel

Agilent Spectrum Analyzer - Swept SA
sog ac || SENSE:INT| SOURCE OFF

T
Marker 3 14.712360000000 GHz ) Avg Type: Log-Pwr
PNO: Fast (, 10g:Free Run Avg|Hold: 10110

IFGain:Low EAtten: 10 dB

Marker

Ref Offset 135 dB
Ref 13.50 dBm

Stop 25.00 GHz
#VBW 300 kHz Sweep 2.386 5 (2001 pts)

MKR MODE TRC SCL ® FUNCTION

=
1 INNEEEA 6310 GHz #7148dBm| | 000000 00|
Pl N [ 1] fF] 9.693 GHz f7322dBm| [

14712 GHz 66302dBm[ [ 0 ]
- ]

FUNCTION %IDTH i

FUNCTION %ALUE

Properties

MSG % STATUS

Middle Channel

Agilent Spectrum Analyzer - Swept SA
500 AC || SENSE:INT| SOURCE OFF ALIGN AUTO 08:05:03 P Jul 30, 2015

- I Marker
Marker 3 15.012000000000 GHz ) Avg Type: Log-Pwr
PNO: Fast (5 T1rig: Free Run Avg|Hold:> 10110

IFGain:Low #Atten: 10 dB

Ref Offset 13.5 dB
Ref 13.50 dBm

Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.386 s (2001 pts)

MEKR MODE TRC SCL ES hd FUNCTION FUMCTION WIDTH FUNCTION WVALUE ~
1 INEEEEE 5.811 GHz s91eBm| [ 00000 00000 ]
2 INNEEER 10.018 GHz 67380dBm[ [ ]

o N [1] 16.012 GHz £4169dBm| [ ]

S ) A

4 Properties
5
8
7
8
9
10
11 I ! | [
< >
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High Channel

Agilent Spectrum Analyzer - Swept SA
RF 500 AC || SENSE:INT| SOURCE OFF ALIGN AUTO 08:07:39 PM Il 30, 2015

I
Marker 3 15.111880000000 GHz ) Avg Type: Log-Pwr
PNO: Fast 0 1rig:FreeRun Avg|Hold:> 10110

IFGain:Low #Atten: 10 dB

Marker

Ref Offset 13.5 dB
Ref 13.50 dBm

e

Stop 25.00 GHz
#VEW 300 kHz Sweep 2.386 s (2001 pts)

MEKR MODE TRC SCL ES hd FUNCTION
1 INEEEEE 6.397 GHz 66798¢Bm| [ [ 0000000 |
2 INNEEER 10.343 GHz f8260dBm [ [ ]
| N[ [F] 15.112 GHz £3510¢Bm| | [
- -

FUNCTION %IDTH FUNCTION WALUE

-~

Properties
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Agilent Spectrum Analyzer - Swept SA

g | rr [S0Q ac [ SEMSE:INT| SOURCE OFF ALIGH AUTO 06:28:11 PM 1l 30, 2015

Span 60.0000000 MHz Avg Type: Log-Pwr Trace/Detector
PNO: Fast (5 1rig:FreeRun Avg|Hold:>10/10
g =] Y

IFGain:Low #Atten: 10 dB

Select Trace.

Mkr1 2.400 00 GHz 1
Ref 13.50 dBm 237.102 dBm

——
Clear Write

Trace Average

View Blank
Trace On

Center 2.40000 GHz Span 60.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (2001 pts)

MSG EE STATUS

Agilent Spectrum Analyzer - Swept SA
o | rF [soooac || SENSEINT| SOURCE OFF ALIGN AUTD 06:43: 14 PM Jul 30, 2015

Span 80.0000000 MHz ; Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:> 10110

IFGain:Low EAtten: 10 dB

Ref Offset 13.5 dB Mkr1 2.483 50 GHz

Ref 13.50 dBm -53.628 dBm

Signal Track
(Span Zoom)
Center 2.48350 GHz Span 80.00 MHz |1 Off|

#Res BW 100 kHz #VBW 300 kHz Sweep 7.733 ms (2001 pts)

MSG EESTATUS
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Test Plot of Conducted spurious emissions measured of
802.11n mode

Low Channel

Agilent Spectrum Analyzer - Swept SA
sooac || SENSEINT| SOURCE OFF ALIGN AUTD 02:09; 14 PM Jul 30, 2015

T/

Marker 3 14.712360000000 GHz ] Avg Type: Log-Pur
PNO: Fast () Trig: Free Run Avg|Hold:> 10110
EAtten: 10 dB

Marker

IFGain:Low

Ref Offset 135 dB
Ref 13.50 dBm

Stop 25.00 GHz
#VBW 300 kHz Sweep 2.386 5 (2001 pts)

MKR MODE TRC SCL ® A FUNCTION
N [1F] 6811 GHz £9166dBm| [ 00000 000 |
Al N [1]f] 9.743 GHz 67879dBm| [ T 00000000 ]

3 IIIE 14.712 GHz 64760¢Bm[ [ T 0000000

I B

FUNCTION %IDTH FUNCTION %ALUE i

4 Properties
5
7
8

1

1 s O S S

MSG %STATUS

Middle Channel

Agilent Spectrum Analyzer - Swept SA
@ | R [s0@ ac | ] SEMNSE!INT| SOURCE OFF ALIGN UTO 08:24:59 PM 1ul30, 2015

Marker 3 17.171905000000 GHz ) Avg Type: Log-Pwr
PNO: Fast () Trig:FreeRun Avg|Hold:>10/10
-
IFGain:Low #Atten: 10 dB

Select Markerb

Ref Offset 13.5 dB
Ref 13.50 dBm

21 .00 B}

Stop 25.00 GHz

#VBW 300 kHz Sweep 2.386 s (2001 pts)
MKR MODE TRC SCL. ® hd FUNCTION FUMCTION WIDTH FUNCTION YaLUE -~

1 INEEEEE 6.385 GHz £6417dBm| | I —

2 KAl 10.205 GHz f6652dBm| | 0000 000000000 |

3 17.172 GHz f2460dBm| [ 0 ] .

4 - ] ] Properties»

5 ]

6 - 7 g

7 ]

]

g - ] More
10 - ] 10f2
1 I I I R R
< bd

MSG %STATUS
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High Channel

Agilent Spectrum Analyzer - Swept SA
@ | R [s0@ ac | ] SEMNSE!INT| SOURCE OFF ALIGN UTO 08:23:54 PM 1ul30, 2015

Marker 3 16.497715000000 GHz ) Avg Type: Log-Pwr
PNO: Fast () Trig:FreeRun Avg|Hold:>10/10

A - . ’ .
IFGain:Low #Atten: 10 dB Select Markerb
3

Ref Offset 13.5 dB
Ref 13.50 dBm

2116 dom|

Stop 25.00 GHz

#VBW 300 kHz Sweep 2.386 s (2001 pts)
MKR MODE TRC SCL. ® hd FUNCTION FUMCTION WIDTH FUNCTION YaLUE -~
1 INEEEEE 6.834 GHz 676%8dBm| | | e
2 IIIII 10.080 GHz 67614dBm| [ T ]
3 f 16.498 GH: 62622dBm| | ] .
7 i R B — Properties»,
5 ]
6 I I A R R
7 ]
]
= - ———— More
10 ] 10f2
1 I I I R R
< bd

MSG %STATUS
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Agilent Spectrum Analyzer - Swept SA

pd | fF S0 o |

SEMSE:INT| SOURCE OFF ALIGN AUTO

06:44:28 PM Jul 30, 2015

Avg Type: Log-Pwr
Avg|Hold:>10/10

Marker 1 2.400000000000 GHz
PNO: Fast )
IFGain:Low

Trig: Free Run
#Atten: 10 dB

Ref Offset 13.5 dB
Ref 13.50 dBm

Center 2.40000 GHz

#Res BW 100 kHz #VBW 300 kHz

STATUS

Mkr1 2.400 00 GHz
-41.338 dBm

Span 60.00 MHz

Sweep 5.867 ms (2001 pts)

Peak Search

Agilent Spectrum Analyzer - Swept SA

506 DC ALIGN AUTOD

04:59:48 &M Jun 19, 2015

g |
Marker 1 2.483500000000 GHz

PNO: Fast L, Trig: Free Run
IFGain:Low #Atten: 6 dB

Avyg Type: Log-Pwr
Avg[Hold:>100/100

Ref Offset 21 dB
Ref 17.00 dBm

Mkr1 2.483 50 GHz

m u..umluum-
-“M‘ i --

#VBW 300 kHz

Span 80.00 MHz

Sweep 7.733 ms (2001 pts)

Marker

Select Marker

off

\l

Properties»

STATUS
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5.1.5 Power spectral density
RESULT: Pass
Date of testing : 2015-08-01
Test standard : FCC part 15.247(e)
RSS-247 Clause 5.2(2)
Basic standard : ANSI C63.10: 2013
Clause 10 of KDB 558074 v03r03
Limit : 8dBm/3kHz
Kind of test site : Shield room
Test setup
Test Channel : Low/ Middle/ High
Operation mode : A.l.a
Ambient temperature : 25C
Relative humidity : 52%
Atmospheric pressure : 101kPa

Table 10: Test result of power spectral density:

Mode Channel (MHz) Result (dBm/3kHz) Limit (dBm/3kHz)
2412 -13.769 8
802.11b 2437 -11.911 8
2462 -12.983 8
2412 -14.834 8
802.11g 2437 -15.335 8
2462 -15.152 8
2412 -15.235 8
802.11n 2437 -14.909 8
2462 -15.612 8
Notes:

dBm/3kHz = dBm/10kHz -10log(10/3)

For details refer to following test plot.
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Test Plot of Power spectral density measured of 802.11b mode

Low Channel

Agilent Spectrum Analyzer - Swept SA
RF S0 8

T
Marker 1 2.410976000000 GHz

Ref Offset 13.6 dB
Ref 0.00 dBm

Center 2.412000 GHz
#Res BW 3.0 kHz

SEMSE:INT| SOURCE OFF

ALIGN 8UTO 05:27:18 PM Jul 30, 2015

Trig: Free Run

PNO: Fast )
™ #Atten: 10 dB

IFGain:Low

#VBW 10 kHz

Avg Type: Log-Pwr
Avg|Hold=>10{10

AL

Mkr1 2.410 976 GH
-13.769 dBm

Span 16.00 MHz
Sweep

MSG ESTATUS
.

Peak Search

NextPeak
JE—
Next Pk Right
IR
Next Pk Left
JE—

Marker Delta

Mkr—RefLvl

Middle Channel

Agilent Spectrum Analyzer - Swept SA

L/ —
Marker 1 2.435992000000 GHz

Ref Offset 135 dB
Ref 0.00 dBm

Center 2.437000 GHz
#Res BW 3.0 kHz

SEMSE:INT| SOURCE OFF

ALIGN AUTO

Trig: Free Run

PNO: Fast )
™+ BAtten: 10 dB

IFGain:Low

>

#VBW 10 kHz

Avg Type: Log-Pwr
Avg|Hold:>10/10

Mkr1 2.435 992 GHz
-11.911 dBm

Span 16.00 MHz

Peak Search

Next Peak
JE—
Next Pk Right|
I
Next Pk Left
JE—
Marker Delta,
JE—
Mkr—CF
IR
Mkr—RefLvl

Sweep 1.687 s (2001 pts) |
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High Channel

Agilent Spectrum Analyzer - Swept SA
e | R [sow oac [ ] SENSE:INT| SOURCE OFF ALIGN AUTO 05:31:05 PK

Marker 1 2.461448000000 GHz . Avg Type: Log-Pur
PNO: Fast () 1rig:Free Run Avg|Hold:>10/10

IFGain:Low —_ BAtten: 10 dB

Peak Search

Mkr1 2.461 448 GHz NextPeak
Eszog;% 1'3;":5 -12.983 dBm I |

Next Pk Right
I—
Next Pk Left
I—
Marker Delta
I —
Mkr—CF

Mkr—RefLvl

-

Center 2.462000 GHz Span 16.00 MHz

#Res BW 3.0 kHz #VBW 10 kHz Sweep 1.687 s (2001 pts)
E ESTATUS
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Test Plot of Power spectral density measured of 802.11g mode

Low Channel

Agilent Spectrum Analyzer - Swept SA
RF 50 2

C/—
Marker 1 2.417300000000 GHz

PHNO:
IFGain:Low

Ref Offset 135 dB
Ref 0.00 dBm

Center 2.41200 GHz
#Res BW 3.0 kHz

MSG E STATUS

SEMSE:INT| SOURCE OFF

ALIGN AT 05:34:57 PM Jul 30, 2015

Avg Type: Log-Pwr
Avg|Hold:>10/10

Trig: Free Run

Fast T
™ #Atten: 10 dB

#VBW 10 kHz

Peak Search

Mkr1 2.417 300 0 GHz Next Peak]

-14.834 dBm

Marker Delta

Span 25.00 MHz
Sweep 2.636 s (2001 pts)

Middle Channel

Agilent Spectrum Analyzer - Swept SA

I T =TT

Marker 1 2.444200000000 GHz

PNO:

IFGain:Low

Ref Offset 135 dB
Ref 0.00 dBm

Center 2.43700 GHz
#Res BW 3.0 kHz

SEMSE:INT| SOURCE OFF

ALIGN AT

Avg Type: Log-Pwr
Avg|Hold:>10/10

Trig: Free Run

Fast T
™ #Atten: 10 dB

#VBW 10 kHz

Peak Search

Mkr1 2.444 200 0 GHz NextPeak

-15.335 dBm

Next Pk Right|

‘1

Next Pk Left|

Marker Delta|

Mkr—CF

Span 25.00 MHz
Sweep 2.636 s (2001 pts)




[._\_ TUVRheinland®

Produkte

Products
Prifbericht - Nr.: 15080186 001 Seite 34 von 56
Test Report No. Page 34 of 56

High Channel

Agilent Spectrum Analyzer - Swept SA
@ [ rf Jsoe ac | ] SENSE:INT| SOURCE OFF ALIGN AUTD 05:3A:48 PM Jul 30, 2015

Marker 1 2.467300000000 GHz Avg Type: Log-Pwr y Peak Search
PNO: Fast [, Trig: Free Run Avg|Held: 10{10 ;

IFGain:Low #Atten: 10 dB

MKr1 2.467 300 0 GHz NextPeak
Ref Offset 13.5 dB
RZf 0.?]% dBm 15.152 dBm

Next Pk Right
Next Pk Lef

Marker Delta

Center 2.46200 GHz ” Span 25.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.636 s (2001 pts)

MSG ﬁ STATUS
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Test Plot of Power spectral density measured of 802.11n mode

Low Channel

Agilent Spectrum Analyzer - Swept SA
T SEMNSE!IMT [ SOURCE OFF ALIGH AUTO! 05:47:43 PM Jul 30, 2015

b
Marker 1 2.414848500000 GHz ) Avg Type: Log-Pwr
PNO: Fast C,) Trig: Free Run Avg|Hold:>10/10
IFGain:Low #Atten: 10 dB
Mkr1 2.414 848 5§ GHz
Ref Offset 13.5 dB
Ref 0.00 dBm -15.235 dBm

Center 2.41200 GHz Span 27.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.847 s (2001 pts)

Peak Search

NextPeak

Next Pk Right|

Next Pk Left|

Marker Delta|

Middle Channel

Agilent Spectrum Analyzer - Swept SA
I N T SENSE:INT| SOURCE OFF
Marker 1 2.439848500000 GHz ; Avg Type: Log-Pwr
PNO: Fast L, ) Trig: Free Run Avg|Held:>10/10
IFGain:Low #Atten: 10 <B
Mkr1 2.439 848 5 GHz
Ref Offset 13.5 dB
Ref 0.00 dBm -14.909 dBm

Center 2.43700 GHz . Span 27.00 MHz

#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.847 s (2001 pts)

Peak Search

NextPeak

Next Pk Right|

Next Pk Left

Marker Delta

Mkr—CF
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High Channel

Agilent Spectrum Analyzer - Swept SA
B [ rf [soe oac || SEMSE:INT| SOURCE OFF ALIGH AUTO 05:52:24 PM 10l 30, 2015

Marker 1 2.460798500000 GHz . Avg Type: Log-Pwr 4
PNO: Fast () Trig: Free Run Avg|Held:>10/10

IFGain:Low #Atten: 10 dB

Peak Search

L
Mkr1 2.460 798 5 GH NextPeak

Ref Offset 13.5 dB

Reef 0.:)e0 dBm 15.612 dBm

Next Pk Right,

—

Next Pk Left

MKr—CF

Center 2.46200 GHz Span 27.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.847 s (2001 pts)
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5.1.6 Spurious Emission

RESULT:

Date of testing
Test standard

Basic standard

Limits
Kind of test site

Test setup

Test Channel
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

2015-08-01

FCC part 15.247(d)

RSS-Gen Clause 8.9

RSS-Gen Clause 8.10

ANSI C63.10: 2013

Clause 11 of KDB 558074 v03r03
Clause 12 of KDB 558074 v03r03
FCC part 15.209(a)

RSS-GEN Clause 8.9

3m Semi-Anechoic Chamber

Low/ Middle/ High
A

25C

52%

101kPa
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Table 11: Test result of Spurious Emission of Wi-Fi (802.11b)

Freq Measure Reading Qvgr Limit Correct
Channel (MHz.) Level (dB 1 V) Limit (dB 1 Factor | Detector | Polar
(dB 1 V/m) (dB) V/m) (dB)

399.934 34.193 17.541 | -11.807 | 46.000 16.652 PEAK

439.219 36.784 19.608 -9.216 46.000 17.177 PEAK H
4825.000 44.028 41.328 | -29.972 | 74.000 2.700 PEAK
Low 7239.000 46.406 38.582 | -27.594 | 74.000 7.824 PEAK
399.934 28.071 11.419 | -17.929 | 46.000 16.652 PEAK

518.395 30.397 11.904 | -15.603 | 46.000 18.493 PEAK v
4825.000 47.685 44.985 | -26.315 | 74.000 2.700 PEAK
7791.500 46.410 38.093 | -27.590 | 74.000 8.318 PEAK
399.934 34.203 17.551 | -11.797 | 46.000 16.652 PEAK

438.370 33.809 16.647 | -12.191 | 46.000 17.162 PEAK H
4876.000 43.292 40.617 | -30.708 | 74.000 2.675 PEAK
Middle 8743.500 46.764 37.802 | -27.236 | 74.000 8.962 PEAK
399.934 27.897 11.245 | -18.103 | 46.000 16.652 PEAK

533.066 29.988 11.275 | -16.012 | 46.000 18.713 PEAK Vv
4876.000 47.254 44.579 | -26.746 | 74.000 2.675 PEAK
8140.000 45.848 37.370 | -28.152 | 74.000 8.478 PEAK
399.934 34.202 17.550 | -11.798 | 46.000 16.652 PEAK

438.976 33.365 16.193 | -12.635 | 46.000 17.172 PEAK H
4927.000 42.051 39.281 | -31.949 | 74.000 2.770 PEAK
High 7468.500 45.777 37.637 | -28.223 | 74.000 8.140 PEAK
399.934 27.814 11.162 | -18.186 | 46.000 16.652 PEAK

530.884 31.887 13.204 | -14.113 | 46.000 18.683 PEAK Vv
4927.000 46.727 43.957 | -27.273 | 74.000 2.770 PEAK
7783.000 46.129 37.864 | -27.871 | 74.000 8.265 PEAK
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Table 12: Test result of Spurious Emission of Wi-Fi (802.11g)

Measure : Over Limit Correct
Channel (llz\/rlaqz.) Level ';;e; i'cg)’ Limit (dB 1 Factor | Detector | Polar
(dB 1 V/m) (dB) V/m) (dB)

399.934 34.997 18.345 | -11.003 | 46.000 16.652 PEAK

438.855 33.472 16.302 | -12.528 | 46.000 17.170 PEAK H
4825.000 42.549 39.849 | -31.451 | 74.000 2.700 PEAK
Low 7791.500 46.087 37.770 | -27.913 | 74.000 8.318 PEAK
399.934 28.409 11.757 | -17.591 | 46.000 16.652 PEAK

518.516 29.868 11.373 | -16.132 | 46.000 18.495 PEAK vV
4825.000 44.798 42.098 | -29.202 | 74.000 2.700 PEAK
8012.500 46.419 37.691 | -27.581 | 74.000 8.729 PEAK
399.934 34.454 17.802 | -11.546 | 46.000 16.652 PEAK

437.764 33.499 16.346 | -12.501 | 46.000 17.153 PEAK H
4876.000 40.347 37.672 | -33.653 | 74.000 2.675 PEAK
Middle 7927.500 45.823 37.353 | -28.177 | 74.000 8.470 PEAK
399.934 26.428 9.776 -19.572 | 46.000 16.652 PEAK

520.578 28.833 10.309 | -17.167 | 46.000 18.524 PEAK Vv
4867.500 43.806 41.138 | -30.194 [ 74.000 2.667 PEAK
8012.500 45.845 37.117 | -28.155 [ 74.000 8.729 PEAK
437.521 36.617 19.468 -9.383 46.000 17.149 PEAK

532.096 29.784 11.084 | -16.216 | 46.000 18.700 PEAK H
4927.000 40.315 37.545 | -33.685 | 74.000 2.770 PEAK
High 7179.500 46.807 39.038 | -27.193 | 74.000 7.769 PEAK
167.982 27.662 17.529 | -15.838 | 43.500 10.133 PEAK

437.521 30.306 13.157 | -15.694 | 46.000 17.149 PEAK Vv
4927.000 42.920 40.150 | -31.080 [ 74.000 2.770 PEAK
7919.000 45.823 37.379 | -28.177 | 74.000 8.444 PEAK
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Table 13: Test result of Spurious Emission of Wi-Fi (802.11n)

Measure : Over Limit Correct
Channel (llz\/rlaqz.) Level ';;e; 3'3? Limit (dB 1 Factor | Detector | Polar
(dB 1 V/m) (dB) V/m) (dB)
230.426 23.453 10.415 | -22.547 | 46.000 13.038 PEAK
439.219 35.370 18.194 | -10.630 | 46.000 17.177 PEAK H
4825.000 41.866 39.166 | -32.134 | 74.000 2.700 PEAK
Low 7290.000 45.873 37.886 | -28.127 | 74.000 7.987 PEAK
399.934 27.271 10.619 | -18.729 | 46.000 16.652 PEAK
533.066 28.654 9.941 -17.346 | 46.000 18.713 PEAK vV
4816.500 45.472 42.775 | -28.528 | 74.000 2.697 PEAK
7502.500 46.056 37.801 | -27.944 | 74.000 8.254 PEAK
427.457 32.301 15.265 | -13.699 | 46.000 17.035 PEAK
533.066 29.271 10.558 | -16.729 | 46.000 18.713 PEAK H
4876.000 40.186 37.511 | -33.814 | 74.000 2.675 PEAK
Middle 7349.500 45.816 37.820 | -28.184 | 74.000 7.997 PEAK
399.934 27.848 11.196 | -18.152 | 46.000 16.652 PEAK
532.824 31.649 12.939 | -14.351 | 46.000 18.710 PEAK Vv
4876.000 42.179 39.504 | -31.821 | 74.000 2.675 PEAK
7970.000 46.049 37.417 | -27.951 | 74.000 8.632 PEAK
399.934 33.138 16.486 | -12.862 | 46.000 16.652 PEAK
531.126 29.903 11.217 | -16.097 | 46.000 18.686 PEAK H
4910.000 40.153 37.414 | -33.847 | 74.000 2.739 PEAK
High 7987.000 46.389 37.646 | -27.611 | 74.000 8.743 PEAK
167.982 27.546 17.413 | -15.954 | 43.500 10.133 PEAK
520.456 27.241 8.719 -18.759 | 46.000 18.522 PEAK Vv
4927.000 42.205 39.435 | -31.795 | 74.000 2.770 PEAK
7443.000 46.749 38.757 | -27.251 | 74.000 7.992 PEAK
Notes:

1. Transmit mode comply with the field strength within the restricted bands. There is no
spurious found below 30MHz.

2. Due to the peak measure values also meet the average limit (54dBm), the average
measurement is not tested based on technical judgment.
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Test Plot of Frequency Band Edge of 802.11b mode
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hrequoncyiidiiz)
Measure . Over Limit Correct
(K/Iraqz.) Level I(:;es ?1':]/? Limit (dB 1 Factor Detector | Polar
(dB u V/m) (dB) V/m) (dB)
2390.000 57.453 26.250 -16.547 74.000 31.203 PK H
2411.920 87.605 56.435 N/A N/A 31.170 PK
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Measure . Over Limit Correct
(i/lraqz.) Level I(:Le; 3'39)’ Limit (dB 1 Factor Detector | Polar
(dB 1 V/m) (dB) V/m) (dB)
2390.000 44.417 13.214 -9.583 54.000 31.203 AV H
2411.304 83.288 52.117 N/A N/A 31.171 AV
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Measure . Over Limit Correct
('K/ﬁg) Level I(::je; il%g)} Limit (dB 1 Factor Detector | Polar
(dB 1 V/m) (dB) V/m) (dB)
2390.000 57.470 26.267 -16.530 74.000 31.203 PK Vv
2412.032 88.486 57.316 N/A N/A 31.170 PK
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Measure . Over Limit Correct
(K/Iraqz.) Level I(:\;je; SIC? Limit (dBu Factor Detector | Polar
(dB 1 V/m) (dB) V/m) (dB)
2390.000 44.367 13.164 -9.633 54.000 31.203 AV v
2412.760 83.839 52.671 N/A N/A 31.168 AV
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High Channel
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Frequency(MHz)
Measure . Over Limit Correct
(';/rlﬁ'qz') Level I(:;e; i':‘g Limit (dB 1 Factor Detector | Polar
(dB 1 V/m) (dB) V/m) (dB)
2463.088 89.583 58.446 N/A N/A 31.137 PK H
2483.500 56.762 25.569 -17.238 74.000 31.194 PK
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Frequency(MHz)
Measure . Over Limit Correct
(i/lraqz.) Level I(:\;jes 3'3? Limit (dB 1 Factor Detector | Polar
(dB 1 V/m) (dB) V/m) (dB)
2461.312 85.518 54.384 N/A N/A 31.134 AV H
2483.500 44.042 12.849 -9.958 54.000 31.194 AV
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Frequency(MHz)
Measure . Over Limit Correct
('K/ﬁg) Level I(::je; il%g)} Limit (dB 1 Factor Detector | Polar
(dB 1 V/m) (dB) V/m) (dB)
2463.064 89.746 58.609 N/A N/A 31.137 PK Vv
2483.500 56.889 25.696 -17.111 74.000 31.194 PK
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Frequency(MHz)
Measure . Over Limit Correct
(K/Iraqz.) Level I(:\;je; SIC? Limit (dBu Factor Detector | Polar
(dB 1 V/m) (dB) V/m) (dB)
2462.656 85.088 53.951 N/A N/A 31.137 AV v
2483.500 44.071 12.878 -9.929 54.000 31.194 AV
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Test Plot of Frequency Band Edge of 802.11g mode
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Frequency(MHz)
Measure . Over Limit Correct
(K/Iraqz.) Level I(:;es ?1':]/? Limit (dB 1 Factor Detector | Polar
(dB 1 V/m) (dB) V/m) (dB)
2390.000 57.308 26.105 -16.692 74.000 31.203 PK H
2414 .832 92.075 60.910 N/A N/A 31.164 PK
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Measure . Over Limit Correct
(i/lraqz.) Level I(:Le; 3'39)’ Limit (dB 1 Factor Detector | Polar
(dB 1 V/m) (dB) V/m) (dB)
2390.000 44 457 13.254 -9.543 54.000 31.203 AV H
2418.304 53.616 22.457 N/A N/A 31.159 AV
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Frequency(MHz)
Measure . Over Limit Correct
(';/ﬁg) Level I(::je; il%g)} Limit (dB 1 Factor Detector | Polar
(dB 1 V/m) (dB) V/m) (dB)
2388.568 58.771 27.566 -15.229 74.000 31.206 PK
2390.000 56.798 25.595 -17.202 74.000 31.203 PK \Y,
2409.232 92.920 61.746 N/A N/A 31.174 PK
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Frequency(MHz)
Measure . Over Limit Correct
(K/Iraqz.) Level I(:;e; 3'3? Limit (dB u Factor Detector | Polar
(dB 1 V/m) (dB) V/m) (dB)
2390.000 44.397 13.194 -9.603 54.000 31.203 AV Vv
2416.568 53.801 22.639 N/A N/A 31.162 AV
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Frequency(MHz)
Measure . Over Limit Correct
(';/rlﬁ'qz') Level I(:;e; i':‘g Limit (dB 1 Factor Detector | Polar
(dB 1 V/m) (dB) V/m) (dB)
2466.976 93.183 62.035 N/A N/A 31.148 PK
2483.500 56.729 25.536 -17.271 74.000 31.194 PK H
2487.928 58.762 27.557 -15.238 74.000 31.205 PK
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Measure . Over Limit Correct
(i/lraqz.) Level I(::je; il%g)} Limit (dB 1 Factor Detector | Polar
(dB 1 V/m) (dB) V/m) (dB)
2464.744 53.654 22.513 N/A N/A 31.142 AV H
2483.500 44.079 12.886 -9.921 54.000 31.194 AV
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Frequency(MHz)
Measure . Over Limit Correct
(';/ﬁg) Level I(::je; il%g)} Limit (dB 1 Factor Detector | Polar
(dB 1 V/m) (dB) V/m) (dB)
2466.352 93.153 62.007 N/A N/A 31.146 PK
2483.500 56.396 25.203 -17.604 74.000 31.194 PK \Y,
2489.656 58.732 27.522 -15.268 74.000 31.210 PK
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Measure . Over Limit Correct
(K/Iraqz.) Level I(:;e; 3'3? Limit (dB u Factor Detector | Polar
(dB 1 V/m) (dB) V/m) (dB)
2467.696 53.700 22.550 -0.300 54.000 31.150 AV Vv
2483.500 44.086 12.893 -9.914 54.000 31.194 AV
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15080186 001

Low Channel
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Frequency(MHz)
Measure . Over Limit Correct
(K/Iraqz.) Level I(:;e; ?1':]/? Limit (dB 1 Factor Detector | Polar
(dB 1 V/m) (dB) V/m) (dB)
2387.896 58.507 27.300 -15.493 74.000 31.206 PK
2390.000 57.971 26.768 -16.029 74.000 31.203 PK H
2415.952 91.912 60.749 N/A N/A 31.163 PK
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Measure . Over Limit Correct
(';/ﬁc;) Level I(:Le; 3'39)’ Limit (dB 1 Factor Detector | Polar
(dB 1 V/m) (dB) V/m) (dB)
2390.000 44.429 13.226 -9.571 54.000 31.203 AV H
2415.672 52.798 21.635 N/A N/A 31.163 AV




Produkte
Products

A TUVRheinland®

Priufbericht - Nr.:

15080186 001

Seite 50 von 56

Test Report No. Page 50 of 56
120
3
i /"‘““‘V"m\
=
EE 70
E 60““ ), TR 1, e P P i Y Lo
50
40
30
20
2310 2315 2320 2325 2330 2335 2340 2345 2350 2355 2360 2365 2370 2375 2380 2385 2390 2395 2400 2405 2410 2415 2422
Frequency(MHz)
Measure . Over Limit Correct
(';/:ﬁg) Level I(:;e; i':‘g Limit (dB 1 Factor Detector | Polar
(dB 1 V/m) (dB) V/m) (dB)
2387.504 58.479 27.272 -15.521 74.000 31.207 PK
2390.000 56.884 25.681 -17.116 74.000 31.203 PK \Y,
2418.024 93.114 61.955 N/A N/A 31.160 PK
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Measure . Over Limit Correct
(K/Iraqz.) Level I(:;e; i':‘g Limit (dB 1 Factor Detector | Polar
(dB 1 V/m) (dB) V/m) (dB)
2390.000 44 431 13.228 -9.569 54.000 31.203 AV Vv
2417.408 53.217 22.057 N/A N/A 31.160 AV
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High Channel
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Frequency(MHz)
Measure . Over Limit Correct
(';/rlﬁ'qz') Level I(:;e; i':‘g Limit (dB 1 Factor Detector | Polar
(dB 1 V/m) (dB) V/m) (dB)
2468.320 93.977 62.826 N/A N/A 31.151 PK
2483.500 56.642 25.449 -17.358 74.000 31.194 PK H
2487.976 58.549 27.344 -15.451 74.000 31.205 PK
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Measure . Over Limit Correct
(i/lraqz.) Level I(::je; il%g)} Limit (dB 1 Factor Detector | Polar
(dB 1 V/m) (dB) V/m) (dB)
2466.160 52.830 21.685 N/A N/A 31.145 AV H
2483.500 44.089 12.896 -9.911 54.000 31.194 AV
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Frequency(MHz)
Measure . Over Limit Correct
('K/ﬁg) Level I(::je; il%g)} Limit (dB 1 Factor Detector | Polar
(dB 1 V/m) (dB) V/m) (dB)
2468.056 93.934 62.783 N/A N/A 31.151 PK Vv
2483.500 56.225 25.032 -17.775 74.000 31.194 PK
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Measure . Over Limit Correct
(K/Iraqz.) Level I(:\;je; SIC? Limit (dBu Factor Detector | Polar
(dB 1 V/m) (dB) V/m) (dB)
2468.104 52.993 21.842 N/A N/A 31.151 AV v
2483.500 44102 12.909 -9.898 54.000 31.194 AV
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5.1.7 Conducted Emissions
RESULT: Pass
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Table 14: Test result of Conducted Emission

L Phase

Measure . Over Limit
(i/rlﬁg) Level I(:iie; 3'39)] Limit (dB 1 Corre((c:thI;actor Detector | Comment

(dB V) (dB) V)
0.154 42.180 31.440 | -23.601 | 65.781 10.740 QP PASS
0.154 35.328 24.589 | -20.453 | 55.781 10.740 AV PASS
0.342 43.034 32.996 | -16.121 | 59.155 10.038 QP PASS
0.342 38.321 28.283 | -10.834 | 49.155 10.038 AV PASS
0.395 42.087 32.005 | -15.863 | 57.949 10.081 QP PASS
0.395 36.017 25.935 | -11.932 | 47.949 10.081 AV PASS
0.610 29.850 19.740 | -26.150 | 56.000 10.110 QP PASS
0.610 24.506 14.396 | -21.494 | 46.000 10.110 AV PASS
0.962 30.518 20.590 | -25.482 | 56.000 9.928 QP PASS
0.962 24.712 14.784 | -21.288 | 46.000 9.928 AV PASS
16.374 27.787 17.720 | -32.213 | 60.000 10.067 QP PASS
16.374 22.262 12.195 | -27.738 | 50.000 10.067 AV PASS

N Phase

Measure . Over Limit
(';/lrﬁg) Level l(:iie; 3'39)] Limit (dBu Corre((c:thI;actor Detector | Comment

(dBuV) (dB) V)
0.154 41.116 30.400 | -24.665 | 65.781 10.716 QP PASS
0.154 34.745 24.029 | -21.036 | 55.781 10.716 AV PASS
0.346 41.026 30.955 | -18.032 | 59.058 10.071 QP PASS
0.346 30.600 20.528 | -18.458 | 49.058 10.071 AV PASS
0.390 46.608 36.503 | -11.456 | 58.064 10.105 QP PASS
0.390 43.602 33.497 -4.462 | 48.064 10.105 AV PASS
0.442 34.656 24.512 | -22.368 | 57.024 10.144 QP PASS
0.442 29.703 19.559 | -17.321 | 47.024 10.144 AV PASS
1.002 28.996 19.087 | -27.004 | 56.000 9.909 QP PASS
1.002 23.728 13.820 | -22.272 | 46.000 9.909 AV PASS
2.358 29.259 19.394 | -26.741 | 56.000 9.865 QP PASS
2.358 23.275 13.410 | -22.725 | 46.000 9.865 AV PASS
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Test Plot of Conducted Emission
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